
ECOLAWN 

PARTS LIST

Model ECO-75

APPLICATOR

Rev. 2017-03-20



1

4

32

5
7

6

ITEM # ASSEMBLY DESCRIPTION REFERENCE SHEET

1 HOPPER ASSEMBLY 2

2 FEED TRAP ASSEMBLY 3

3 CONVEYOR ASSEMBLY 4

4 FRAME ASSEMBLY 5

5 PLATE EJECTION ASSEMBLY 6

6 DRIVE ASSEMBLY 7

7 WHEELS ASSEMBLY 8

-1-

Sub-Assemblies Diagram
Model ECO-75



42 6 831

14

10

5

9

5

11

12

6

11

13 7

7

ITEM #. PART # DESCRIPTION QTY

1 X-0255 HOPPER STICKER / #1 TOP DRESSER 1

2 C-0159 HOPPER ECO (All new model) 1

3 D-0185 LONG FLAP CLIP (B1200COSC 650MM X 60MM) 2

4 Q-0016 CARRIAGE BOLT 1/4-20 X 1" 1

5 Q-0064 CARRIAGE BOLT 1/4-20 X 3/4" 8

6 Q-0040 SERRATED FLANGE HEX LOCKNUT 1/4-20 15

7 Q-0009 FLAT WASHER 1/4" 8

8 U-0157 RUBBER FLAP 65 CM X 6 CM 2

9 U-0158 RUBBER FLAP 35 CM X 6 CM 1

10 D-0184 SHORT FLAP CLIP (B1200COS 350MM X 60MM) 1

11 Q-0065 CARRIAGE BOLT 1/4-20 X 1 1/4" 2

12 D-0113 CENTRAL WEIGHT DEFLECTOR 1

13 Q-0015 HEX BOLT 1/4-20 X 3/4" 4

14 X-0075 HOPPER STICKER ECO 75 1

Parts Diagram
HOPPER ASSEMBLY
Model ECO-75

-2-



1

9
8

7
5

37

13

1211

15
14

171615

1918

212017

35

6

22

26
25

32
30

33

31

34

10

28
27

27

26

23 24

29

36

4

4
6

5 6

2
3

ITEM # PART # DESCRIPTION Q'TY

1 S-0253 FEED TRAP-SUPPORT-ECO 250 1

2 C-0021 OILITE BUSHING OD 1 x ID 3/4 x 1"LG 2

3 S-0155 MIXER-BLENDER RIGHT SUPPORT 1

4 Q-0063 FLAT WASHER 3/4'' - NYLON 2

5 Q-0157 HEX BOLT 1/4-20 X 1 1/2" 2

6 Q-0040 SERRATED FLANGE HEX LOCKNUT 1/4-20 7

7 S-0033 CORKSCREW 1

8 Q-0156 CARRIAGE BOLT 3/8 X 1-1/4" 4

9 D-0194 PLATE SUPPORT-MIXER BLENDER 2

10 Q-0037 SET-SCREW 5/16-18 X 1/4" 2

11 U-0011 KEY STOCK 3/16'' X 3/16'' X 1 1/4"LGT 1

12 C-0027 SINGLE GROOVE V-BELT PULLEY MA30-3/4 1

13 U-0155 MIXER BLENDER-KEYED SHAFT 1

14 S-0253 FEED TRAP SUPPORT-ECO 250 1

15 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 8

16 Q-0019 HEX BOLT 3/8-16 x 1" 6

17 Q-0011 FLAT WASHER 3/8" 8

18 Q-0036 SET SCREW 1/4-20 x 1/4" 4

ITEM # PART # DESCRIPTION Q'TY

19 C-0009 FLANGE BEARING 3/4 2

20 Q-0031 LOCK WASHER 3/8" 4

21 Q-0020 HEX BOLT 3/8-16 x 1 1/4" 2

22 Q-0151 HEX BOLT 5/16-18 X 1.5" 2

23 Q-0043 SERRATED FLANGE HEX LOCKNUT 5/16-18 2

24 Q-0009 FLAT WASHER 1/4" 2

25 Q-0002 EXTERNAL RETAINING RING 5/8" 1

26 C-0019 OILITE BUSHING  OD 7/8 x ID 5/8 x 1/2" LG  W/FLANGE 2

27 U-0047 FEED TRAP GUIDE 2

28 S-0030 DOUBLE PLATE EJECTION DEFLECTOR 1

29 D-0177 FEED TRAP-ECO 250 1

30 Q-0155 MACH SCREW 1/4-20 X 3/4" 1

31 Q-0032 NYLOCK 1/4-20 5

32 S-0031 FEED TRAP MECHANISM 1

33 Q-0267 MACH SCREW 1/4-20 X 1 1/4" 2

34 S-0279 LEVER OPENING TRAP 1

35 Q-0015 HEX BOLT 1/4-20 X 3/4" 2

36 U-0096 MIXER BLENDER-SHAFT 1

Parts Diagram
FEED TRAP ASSEMBLY
Model ECO-75

-3-



1

1716

10

2 7

8 7

3 5

18

3

1411 12 13

15

6

9

4

4

ITEM # PART # DESCRIPTION Q'TY

1 C-0153 PULLEYS AND BELTS GUARD 1

2 C-0160 V-BELT A55 (SMOOTH) 1

3 Q-0040 SERRATED FLANGE HEX LOCKNUT 1/4-20 2

4 Q-0005 FLAT WASHER 3/16" X 1/16"HS 4

5 C-0026 SINGLE GROOVE V-BELT PULLEY MA25-3/4 1

6 Q-0037 SET-SCREW 5/16-18 X 1/4" 2

7 C-0048 PILLOW BLOCK 3/4 2

8 S-0168  TEXTURED ROLLER DRIVE 1

9 Q-0036 SET SCREW 1/4-20 x 1/4" 4

10 Q-0052 MACH SCREW T.P. 1/4 X 1/2" 2

11 Q-0011 FLAT WASHER 3/8" 4

12 Q-0044 HEX BOLT 3/8-16 X 1 3/4" 4

13 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 4

14 U-0011 KEY STOCK 3/16'' X 3/16'' X 1 1/4"LGT 2

15 C-0003 CONVEYOR BELT CRES TOP 61 5/8'' X 14'' WITHDRAW 1 3/4'' 1

16 S-0167 SMOOTH ROLLER DRIVEN 1

17 D-0183 CONVEYOR SUPPORT PLATE 1

18 D-0112 PLATE FOR FRICTION FREE 1

Parts Diagram
CONVEYOR ASSEMBLY
Model ECO-75

-4-



7

98
10

26

14

15

3 2

16 17 18

19 20

32
4

6

12
115

1

5

24

22

13

1

23

25 5

18 17

27

27

21

ITEM # PART # DESCRIPTION QTY

1 Q-0022 HEX BOLT 3/8-16 X 2" 4

2 Q-0042 COTTER PIN 3/32" X 1 1/2" 2

3 Q-0011 FLAT WASHER 3/8" 2

4 U-0015 SHORT COMMON ROD 1

5 Q-0015 HEX BOLT 1/4-20 X 3/4" 6

6 U-0048 ROD ADJUSTEMENT L & R TREADED 1

7 D-0125 CONVEYOR-SCRAPPER UPPER 1

8 Q-0040 SERRATED FLANGE HEX LOCKNUT 1/4-20 8

9 Q-0055 CARRIAGE BOLT 1/4-20 X 1/2" 2

10 D-0162 CONVEYOR-SCRAPPER LOWER 1

11 D-0145 LEFT FOOTREST ECO-75 1

12 U-0078 LONG ROD, LEFT THREADED ECO-75 1

13 C-0084 SPRING CLIP BRACKET 1

14 C-0168 GRIP (RUBBER) ID 1" ECO-75 1

15 S-0038 ARM ECO-75 1

16 D-0143 SUPPORT-ARM ECO-75 1

17 Q-0019 HEX BOLT 3/8-16 x 1" 8

18 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 8

19 Q-0050 HEX BOLT ZINC 3/8-16 X 2 1/4" 1

20 Q-0033 NYLOCK 3/8-16 1

21 Q-0013 FLAT WASHER 1/2'' - PLASTIC 1

22 C-0059 EXTENSION SPRING (1-1/2 x 7-3/4) 2

23 S-0032 HITCH FRAME ECO-75 1

24 Q-0059 HAIRPIN COTTER PIN Ø3/16" X 3" 2

25 D-0144 LEFT FOOTREST ECO-75 1

26 S-0075 FRAME-ECO-75 1

27 Q-0026-R HEX NUT 3/8-16 RIGHT THREATED 4

-5-

Parts Diagram
FRAME ASSEMBLY
Model ECO-75



1 2 3 5

8 976

4

14 1711 13

10

12 15 16

ITEM # PART # DESCRIPTION Q'TY

1 S-0026 DOUBLE PLATE EJECTION SUPPORT 1

2 D-0168 ANGLE BRACKET/ ECO 050/150/250 2

5 C-0039 V-BELT-ECO-75-A60 1

6 Q-0051 LOCK WASHER 5/16" 4

7 Q-0053 BUTTON HEAD SOCKET CAP SCREW 5/16-18 X 1/2" 4

8 C-0043 WOODRUFF KEY NO. 61, 3/16" W x 5/8" (SNWK9) 2

9 S-0024 PLATE EJECTION 2

10 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 4

11 C-0040 GEARBOX PGM 1000-026D 2

12 S-0034 PLATE EJECTION HUB 2

13 Q-0047 HEX BOLT 5/16-18 X 1" 4

14 C-0041 SINGLE GROOVE V-BELT PULLEY MA25 - 7/8 1

15 C-0042 WOODRUFF KEY NO. 6, 5/32" W x 5/8" (SN131A041M) 2

16 Q-0036 SET SCREW 1/4-20 x 1/4" 4

17 Q-0043 SERRATED FLANGE HEX LOCKNUT 5/16-18 4

Parts Diagram
EJECTION PLATE ASSEMBLY
Model ECO-75

-6-



6
7

9
10

11

5

3

4

1

8 4

12

14

16 13

15

31

13

20
19

21
22 17

2

23

8 23

ITEM # PART # DESCRIPTION QTY
1 Q-0061 HEX BOLT M10 X 1.5 X 20mm 4
2 S-0065 TRANSMISSION SHAFT PTO 1
3 C-0047 PILLOW BLOCK 1" 1
4 Q-0020 HEX BOLT 3/8-16 x 1 1/4" 4
5 C-0068 U-JOINT SHAFT PTO ASSY 90°, SPLINE 1
6 C-0067 GEAR BOX ECO-75 1
7 C-0058 PULLEY MA 43 3/4 - I.D. 1 3/8" 1
8 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 4
9 C-0048 PILLOW BLOCK 3/4 1

10 S-0066 CONVEYOR SHAFT PTO 1
11 U-0074 KEY STOCK 3/16'' X 3/16'' X 3/4"LGT 1
12 D-0165 GEAR BACK PLATE-ECO-75 1
13 Q-0159 HEX BOLT 5/16-18 X 3/4" 4
14 C-0063 SPROCKET 32 TEETH WELDABLE 1
15 C-0064 HUB WELDABLE 1
16 S-0037 CHAIN GUARD-ECO-75 1
17 Q-0009 FLAT WASHER 1/4" 1
18 Q-0032 NYLOCK 1/4-20 1
19 C-0015 CHAIN LINK HALF 1
20 C-0030 SPROCKET 14 TEETH 1
21 U-0085 CHAIN PLASTIC TENSIONER 1
22 Q-0060 HEX BOLT ZINC 1/4-20 X 2 1/2" 1
23 Q-0011 FLAT WASHER 3/8" 4

-7-

Parts Diagram
DRIVE ASSEMBLY
Model ECO-75



9

10

11

8

6

3

5

3

2

1

10

12

7

4

4

13

16

15

14

X2

ITEM # PART # DESCRIPTION QTY

1 C-0061 BEARING COVER 1

2 Q-0058 SLOTTED LOCKNUT 1"-14 1

3 C-0062 STEEL TAPERED-ROLLER BEARING-INNER RING 1

4 C-0065 STEEL TAPERED-ROLLER BEARING-OUTER RING 1

5 S-0035 ARM WHEEL ECO-75 1

6 C-0071 U-CUP SEAL 1

7 U-0093 BUSHING 1" ID X 1-1/4 OD X 5/8" LG 1

8 S-0036 SWIVEL ARM WHEEL ECO-75 1

9 C-0057 WHEEL (TURF SAVER TIRE AND RIM) 13 X 5 1

10 U-0084 WHEEL BUSHING ECO-75 2

11 Q-0056 NYLOCK 1/2-13 1

12 Q-0057 HEX BOLT 1/2-13 x 6 1/2" 1

13 Q-0066 COTTER PIN Ø1/8 x 2"lg 1

14 Q-0041 SERRATED FLANGE HEX LOCKNUT 3/8-16 4

15 Q-0011 FLAT WASHER 3/8" 4

16 Q-0020 HEX BOLT 3/8-16 x 1 1/4" 4

Parts Diagram
WHEELS ASSEMBLY
Model ECO-75

-8-


	ECOLAWN APPLICATOR
	Vue de mise en plan22

	SUB-ASSEMBLY
	Vue de mise en plan23

	HOPPER ASSEMBLY
	Vue de mise en plan24

	FEED TRAP ASSEMBLY
	Vue de mise en plan27

	CONVEYOR ASSEMBLY
	Vue de mise en plan30

	FRAME ASSEMBLY
	Vue de mise en plan28

	EJECTION PLATE ASSEMBLY
	Vue de mise en plan29
	Vue de mise en plan34

	DRIVE ASSEMBLY
	Vue de mise en plan38

	WHEELS ASSEMBLY
	Vue de mise en plan37


